


Variants
-

Model Information
, , , , , , , ,

Serial Number ranges
-

Production Dates
-

# Part # Part Name Description Qty

1 84300983 REAR AXLE ASSY (VAR.742400)@@Standard
Axle

1

1 84300984 REAR AXLE ASSY (VAR.742401)@@Self
Locking Axle

1

2 85808276 O-RING - 2

3 85827753 BRAKE CYLINDER Rear, LH 1

4 85808278 O-RING 0.103'' Thk x 0.612'' ID, -
114

- 2

5 5194283 BREATHER M10 x 1 M10x1 1

6 85806012 PLUG M30 x 2 M30 2

7 84204655 AXLE HOUSING - 1

8 85827756 AXLE HOUSING - 1

9 85805703 PLUG - 1

10 87317057 PLUG M10 x 1 - 1

11 85827762 BOLT M8 x 45mm M8 x 45 2

12 84204656 RETURN PIPE - 1



# Part # Part Name Description Qty

13 85827760 WASHER ? 8 2

14 87317058 WASHER 10mm ID x 14mm OD
x 1mm Thk

- 1


